INSTALLATION INSTRUCTIONS AND PARTS LIST

MODEL 570125 MEGA STEPS
VEHICLE APPLICATION:
2001 AND NEWER FORD VANS

READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS
(LISTED ON SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

1.

10.

11.

ON THE PASSENGERS SIDE OF THE VEHICLE, REMOVE THE TAPE THAT IS COVERING THE
MOUNTING HOLES IN THE INSIDE QUARTER PANEL (FIVE LOCATIONS).

INSTALL THE SHORT 5/16-18” MULTI THREAD U-NUTS (ITEM #11) IN THE RECTANGULAR AND
ROUND HOLES AT THE 15T, 3RP 4™ & 5™ HOLES FROM THE FRONT. INSTALL THE LONG 5/16-18”
MULTI THREAD U-NUT (ITEM #12) IN THE RECTANGULAR AND ROUND HOLE AT THE 2P SET OF
HOLES FROM THE FRONT.

INSTALL THE MOUNTING BRACKETS (ITEMS #2, #4, #6 & #7) USING THE 5/16-18 X 1” HEX BOLTS
(ITEM #8), 5/16” FLAT WASHERS (ITEM #15) AND 5/16” LOCK WASHERS (ITEM #16) AS SHOWN IN
FIG. 1. INTO THE MULTI THREAD U-NUTS. FINGER TIGHTEN ONLY AT THIS TIME.

INSTALL THE 5/16-18 X 17 HEX BOLTS (ITEM #8), 5/16” FLAT WASHERS (ITEM #15) AND BLACK
PLATED 5/16” SERRATED FLANGE NUTS (ITEM #14) THROUGH THE HOLES IN THE LOWER PINCH
WELD AND THE BRACKET AS SHOWN IN FIG. 1. FINGER TIGHTEN ONLY AT THIS TIME.

MAKE SURE THE TWO FRONT BRACKETS ARE UP TIGHT AGAINST THE VEHICLE SURFACE AT
THE TOP AND TIGHTEN THE BOLT THAT GOES THROUGH THE PINCH WELD.

INSTALL FIVE SQUARE HEAD SCREWS, 5/16-18 X 1” (ITEM #9) IN THE FRONT TRACK OF THE STEP
PLATES. (NOTE: THERE ARE ONLY FOUR SCREWS IN THE BACK CHANNEL OF THE MEGA STEPS
SO USE ONLY ONE SCREW IN THE CENTER BRACKET.)

POSITION THE MEGA STEP ON THE MOUNTING BRACKETS SO THAT THE SQUARE HEAD SCREWS
ARE LOCATED IN THE SLOTS OF THE MOUNTING BRACKETS AND THE STEP IS CENTERED,
FRONT TO REAR, ON THE VEHICLE. INSTALL 5/16” SERRATED FLANGE NUTS (ITEM #13) ON THE
SQUARE HEAD SCREWS. FINGER TIGHTEN ONLY AT THIS TIME.

ALIGN THE STEP PLATE WITH THE BOTTOM OF THE BODY SHEET METAL. THE BOTTOM EDGE OF
THE MOUNTING BRACKET FLANGES SHOULD BE EVEN WITH THE BOTTOM EDGE OF THE PINCH
WELD ON THE VEHICLE. TIGHTEN THE BOLTS FROM THE STEP PLATE TO THE FRAME TO 19
FOOT POUNDS OF TORQUE.

TIGHTEN THE BODY MOUNTING BOLTS TO 19 FOOT POUNDS OF TORQUE.

ON THE LEFT SIDE (DRIVERS SIDE), HOLES ARE ONLY PROVIDED FOR THE FRONT TWO
BRACKETS. MOUNT THEM THE SAME AS THE RIGHT SIDE FRONT BRACKETS WERE MOUNTED.

MOUNT ONE OF THE (ITEM #6) BRACKETS TO THE END OF THE STEP PLATE AS SHOWN IN FIG. 1.
(NOTE: THE HOLES THROUGH THE FLANGE OF THE THREE REAR BRACKETS SHOULD BE 51-1/2”,
73-1/4" AND 92-1/8” FROM THE FRONT. CHECK THE PASSENGERS SIDE OF THE VEHICLE FOR THE
LOCATIONS.

TRUCK EQUIPMENT
(A LUVERNE Company)

1200 E. Birch St. Brandon, SD 57005

551796 SHEET 1 OF 3 09MAY08




12.

13.

14.

15.

16.

17.

SET THE OTHER END OF THE STEP PLATE ON THE FRONT BRACKETS AND CLAMP THE REAR
MOUNTING BRACKET TO THE PINCH WELD SO THE BOTTOM EDGE OF THE FLANGE IS FLUSH
WITH THE PINCH WELD.

INSTALL THE TWO REMAINING BRACKETS (ITEM #6 & #7) TO THE STEP PLATE THEN CLAMP
THEM TO THE PINCH WELD.

USING THE HOLES IN THE BRACKET AS A GUIDE DRILL @11/32” HOLES THROUGH THE CENTER
OF THE PINCH WELD.

FASTEN THE BRACKETS TO THE PINCH WELD WITH THE 5/16-18 X 1” HEX BOLTS (ITEM #8), 5/16”
FLAT WASHERS (ITEM #15) AND BLACK PLATED 5/16” SERRATED FLANGE NUTS (ITEM #14).
FINGER TIGHTEN ONLY AT THIS TIME.

USING THE TOP HOLES IN THE BRACKET AS A GUIDE, DRILL @#17/64” HOLES THROUGH THE
INSIDE BODY PANEL AND INSTALL THE 5/16 X 1” WASHER HEAD SCREWS (ITEM #10), 5/16” FLAT
WASHERS (ITEM #15) AND 5/16” LOCK WASHERS (ITEM #16) AS SHOWN IN FIG. 1.

TIGHTEN ALL BOLTS TO 19 FOOT POUNDS OF TORQUE.

SERVICE PARTS LIST
ITEM | PARTNO. | QTY DESCRIPTION
1 575098 1 STEP ASSY- 98.00” (MOD. 575098)
2 551789 1 MOUNTING BRACKET — FRONT, RH
3 551790 1 MOUNTING BRACKET - FRONT, LH
4 551791 1 MOUNTING BRACKET - CENTER, RH
5 551792 1 MOUNTING BRACKET - CENTER, LH
6 551793 3 MOUNTING BRACKET - REAR, RH
7 551794 3 MOUNTING BRACKET - REAR, LH
8 106997 17 SCREW - HHC, 5/16-18” X 17, BZP
9 106880 24 SCREW-SQUARE HD,5/16-18 X 1”
10 105537 3 SCREW-HEX WASHER HD,5/16” X 17, TF, AB, SST
11 104264 5 U-NUT - MULTI THREAD, 5/16-18”
12 105541 2 U-NUT - MULTI THREAD, 5/16-18”, LONG
13 102680 20 NUT — SERRATED FLANGE, 5/16-18”, SST
14 106996 10 NUT — SERRATED FLANGE, 5/16-18”, BZP, SST
15 106998 30 FLAT WASHER - 5/16, SST, BZP
16 102668 10 LOCK WASHER - 5/16”, SST

TRUCK EQUIPMIENT
(A LUVERNE Company)

1200 E. Birch St Brandon, $D 57005 551796 SHEET 2 OF 3 09MAY08




Q0AVIWGB0 € 40 € IAHHS 96L4TSG 200/% 4 ‘uopueJg 18 43dig 10021

(Auedwo INYIANT V)
LNTWAINOT NINHL

‘qTIM HONId HHI 40 WOLLOE HHL
HLIIM NIAHT ATALYWNYX0YddV Hd dTNOHS

SLAMOVYE OHONILNNOW HHL 40 TIV AIOTHAA 0 dvHd JYVMOL
NO IDNVTIA SIHL 10 AHAT WOLLOE HHL dd @'INOHS 0D0T HENYHANT

[ 51]

(MIONISSVI

SMIMDS .91/S dod
HAIS SIHL SATOH
J9/L10 — € TIa

) daIS LHDIA

sr1od ,91/S ¥od
aTdM HONId NI

HAIS SIHL SATOH
.28/110 — € TIa

SdHLs VOHN
NO dsN LON

(qIATEQ) IAIS 1d4dT

G2l104S — 'ON "THAOW

LSTT SLIVd HOIATHS




